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- WE HEREBY CERTIFY THAT THE AMTERIAL HEREIN HAS BEEN ﬁg AND TESTED IN ACCORDANCE WITH ABOVE

AND/CR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELTBERATELY MODIFIES

SPECIFICATICN AND THE RESULTS OF ALL TEST ARE 4
THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIO\‘S INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

Manager of Q.M Dept.
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